
Service Parts List V: 005-0002.01

Chop Saw Stand Universal Fit  



1 END CAP 005-0100 8
2 BAFFLE 005-0101 1
3 BAFFLE SUPPORT 005-0102 1
4 HANDLE WHEEL 005-0103 6
5 SQUARE END CAP 005-0104 4
6 SQUARE SLEEVE 005-0105 6
7 EXPANSION TUBE 005-0106 2
8 WASHER Φ6X12X0.8 005-0107 6
9 LEG CAP 005-0108 4

10 UPPER LEGS 005-0109 4
11 CARRIAGE BOLT 005-0110 4
12 BALL HEAD LOCATING PIN 005-0111 4
13 SPRING 005-0112 4
14 LEAF SPRING 005-0113 4
15 ROUND SLEEVE 005-0114 4
16 INNER LEG 005-0115 4
17 END CAP (LEG) 005-0116 4
18 FOLDER HANDLE 005-0117 4
19 E CLIP 005-0118 4
20 NUT NYLOCK M10 005-0119 4
21 REMOVABLE T-HANDLE 005-0120 1
22 BUSHING 005-0121 2
23 SCREW ROD 005-0122 2
24 SQUARE NUT 005-0123 2
25 ACTIVITY CLAMP BASE 005-0124 2
26 SCREW ROD SUPPORT 005-0125 2
27 SCREW M5 005-0126 4
28 SCREW NUT M6 005-0127 6
29 CLAMP BASE 005-0128 2
30 SCREW M6 005-0129 2
31 HANDLE (TABLE) 005-0130 1
32 TABLE 005-0131 1
33 WORKPIECE SUPPORT 005-0132 1
34 FIXATION CLAMP 005-0133 2
35 SCREW M6 005-0134 6
36 FLANGE NUT M6 005-0135 2
37 WASHER 005-0136 4
38 ACTIVITY CLAMP 005-0137 2
39 SOCKET HEAD SCREW M6 005-0138 2
40 ACTIVITY CLAMP COVER 005-0139 2
41 SILICON SLEEVE 005-0140 2

No. Description Part Code Qty No. Description Part Code Qty

Service Parts List

Chop Saw Stand Universal Fit  

V: 005-0002.01


